



PharmacareNEWS

inside

Nova Scotia Formulary Updates

Pharmacists' Administration of Pneumococcal Vaccine to Prevent Pneumococcal Disease

New Exception Status Benefits

- Livtency (maribavir)
- Oxlumo (lumasiran)
- Posaconazole (Posanol)

Criteria Updates

- Lonsurf (trifluridine/tipiracil)
- Lynparza (olaparib)
- Rinvoq (upadacitinib)

Change in Benefit Status

Nova Scotia Formulary Updates

Pharmacists' Administration of Pneumococcal Vaccine to Prevent Pneumococcal Disease

Effective September 1, 2024, the Nova Scotia Department of Health and Wellness (DHW) has approved funding for pharmacies to administer immunizations of pneumococcal conjugate vaccine (PCV20) to Nova Scotia residents 65 years and older who have not previously received a pneumococcal vaccine per the routine vaccination schedule [Routine-Immunization-Schedules-for-Children-Youth-Adults.pdf \(novascotia.ca\)](https://www.novascotia.ca/health-services/immunization-schedules-for-children-youth-adults).

PCV20 is a newer conjugate vaccine which is more effective, offers longer duration of protection, and allows for immune boosting compared to the older polysaccharide vaccine (PPV23). As the publicly funded pneumococcal vaccine is available free of charge to adults 65 years and older not previously vaccinated with a pneumococcal vaccine, no individual is to be charged for the vaccine.

The service fee for each dose of the vaccine is \$18.00. The fee applies to PCV20 vaccines administered by licensed pharmacists and any self-regulated health professional administering the vaccine under a pharmacist's direction and supervision when performed in compliance with the regulations and standards of practice.

Pharmacies will not submit individual claims for payment via the pharmacare adjudication system. All PCV 20 administrations will be entered into CANImmunize Clinic Flow and pharmacies will be reimbursed in the same manner as COVID-19 and Flu vaccines. DHW will use the Clinic Flow system to generate reports indicating the immunization volumes for each pharmacy based on the pharmacy's active license number with the immunization volumes for each pharmacy based on the pharmacy's active license number. DHW submits these reports to Medavie and payments are processed on a bi-weekly basis within two pay periods of report submission. The payments appear as a bottom-line adjustment on each pharmacy's pay statement, labelled as "PHV" with a date range for when the immunizations occurred. Any questions about payment can be directed to Medavie Blue Cross through the Pharmacare phone line at 1-800-305-5026.

Pharmacists' Administration of Pneumococcal Vaccine to Prevent Pneumococcal Disease Continued...

To ensure accurate and timely payment, all vaccines must be recorded in CANImmunize on the same day as administration. A delay in data entry may result in missed payments. If your pharmacy is issued a new licence number, you must update the licence number in CANImmunize Clinic Flow to ensure payments for vaccinations can be processed. Incorrect or inactive license numbers will result in payments not being processed.

New Exception Status Benefits

The following new products have been listed with the following criteria, effective **September 1, 2024**.

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Livtency (maribavir)	200mg Tab	02530740	DNP	E (SF)	TAK
Criteria	<p>For the treatment of adult patients with post-transplant cytomegalovirus (CMV) infection/disease who are refractory¹ (with or without genotypic resistance) to 1 or more of the following antiviral therapies: valganciclovir, ganciclovir, foscarnet, or cidofovir.</p> <p>¹Refractory to an antiviral is defined as a lack of change in CMV viral load or increase in CMV viral load after at least 2 weeks of appropriately dosed treatment.</p> <p>Renewal Criteria:</p> <ul style="list-style-type: none"> Subsequent treatment may be considered for patients who have a recurrence of CMV viremia after a previous successful course of therapy with maribavir. <p>Discontinuation Criteria:</p> <ul style="list-style-type: none"> Patients exhibit any of the following: <ul style="list-style-type: none"> No change or an increase in CMV viral load after at least 2 weeks of maribavir treatment; OR Confirmed CMV genetic mutation associated with resistance to maribavir. <p>Claim Notes:</p> <ul style="list-style-type: none"> Must be prescribed by clinicians with experience and expertise in transplant medicine, transplant infectious disease, or infectious diseases. Approvals: 6 month 				

New Exception Status Benefits Continued...

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR												
Oxlumo (lumasiran)	94.5mg/0.5mL Vial	02525755	DNP	E (SF)	ALN												
Criteria	<p>For the treatment of pediatric and adult patients with primary hyperoxaluria type 1 (PH1) to lower urinary oxalate levels who meet the following criteria:</p> <ul style="list-style-type: none"> A confirmed genetic diagnosis of PH1. In whom urinary oxalate can be measured must be unable to normalize urine oxalate excretion while staying compliant with standard of care therapy, including vitamin B6 for a duration of 3 to 6 months. <p>Renewal Criteria:</p> <ul style="list-style-type: none"> Has not undergone a liver transplant with or without a kidney transplant. Has not shown evidence of loss of response or no response, defined as lowering 24-hour urine oxalate to less than 1.5 times the ULN or patients in whom urinary oxalate can be measured. <p>Claim Notes:</p> <ul style="list-style-type: none"> Must be initially prescribed by a nephrologist or metabolic diseases specialist with experience in the diagnosis and management of PH1. Renewals can be through a pediatrician instead of nephrologist or metabolic diseases physician. Approvals will be for a maximum of: <table border="1"> <thead> <tr> <th>Body Weight Range (kg)</th> <th>Loading Dose</th> <th>Maintenance Dose</th> </tr> </thead> <tbody> <tr> <td>Less than 10 kg</td> <td>6mg/kg once monthly for 3 doses</td> <td>3 mg/kg once monthly, beginning 1 month after the last loading dose.</td> </tr> <tr> <td>10 kg to less than 20 kg</td> <td>6mg/kg once monthly for 3 doses</td> <td>6 mg/kg once every 3 months: give the first maintenance dose 1 month after the last loading dose and quarterly thereafter</td> </tr> <tr> <td>20 kg and above</td> <td>3mg/kg once monthly for 3 doses</td> <td>3 mg/kg once every 3 months: give the first maintenance dose 1 month after the last loading dose and quarterly thereafter.</td> </tr> </tbody> </table> <ul style="list-style-type: none"> Initial Approval: 6 months Renewals: 12 months 					Body Weight Range (kg)	Loading Dose	Maintenance Dose	Less than 10 kg	6mg/kg once monthly for 3 doses	3 mg/kg once monthly, beginning 1 month after the last loading dose.	10 kg to less than 20 kg	6mg/kg once monthly for 3 doses	6 mg/kg once every 3 months: give the first maintenance dose 1 month after the last loading dose and quarterly thereafter	20 kg and above	3mg/kg once monthly for 3 doses	3 mg/kg once every 3 months: give the first maintenance dose 1 month after the last loading dose and quarterly thereafter.
Body Weight Range (kg)	Loading Dose	Maintenance Dose															
Less than 10 kg	6mg/kg once monthly for 3 doses	3 mg/kg once monthly, beginning 1 month after the last loading dose.															
10 kg to less than 20 kg	6mg/kg once monthly for 3 doses	6 mg/kg once every 3 months: give the first maintenance dose 1 month after the last loading dose and quarterly thereafter															
20 kg and above	3mg/kg once monthly for 3 doses	3 mg/kg once every 3 months: give the first maintenance dose 1 month after the last loading dose and quarterly thereafter.															

New Exception Status Benefits Continued...

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Posaconazole (Posanol)	100mg DR Tab	Various	DNP	E (SFC)	VAR
Criteria	<p>For the prevention of invasive fungal infection (IFI) in allogeneic stem cell transplant recipients with a contraindication or intolerance to voriconazole.</p> <ul style="list-style-type: none"> From time of engraftment until day +90 <p>OR</p> <ul style="list-style-type: none"> With graft versus host disease (GVHD) taking prednisone 1 mg/kg/day or more, until dose is less than 20 mg/day. 				

Criteria Updates

The following new indications have been added to existing criteria effective **September 1, 2024**.

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Lonsurf (trifluridine/tipiracil)	15mg/6.14mg Tab	02472104	DNP	E (SFC)	TAI
Criteria	<p>20mg/8.19mg Tab</p> <p>02472112</p> <p>DNP</p> <p>E (SFC)</p> <p>TAI</p> <p>In combination with bevacizumab for the treatment of adult patients with unresectable or metastatic colorectal cancer who:</p> <ul style="list-style-type: none"> Have previously been treated with, or are not candidates for, available therapies including fluoropyrimidine-, oxaliplatin, and irinotecan-based chemotherapies, anti-VEGF biological agents, and, if RAS wild-type, anti-EGFR agents; and Have disease progression or demonstrated intolerance to a maximum of 2 prior chemotherapy regimens for the treatment of unresectable or metastatic colorectal cancer. <p>Clinical Notes:</p> <ul style="list-style-type: none"> Patients should have a good performance status. Treatment should continue until disease progression or unacceptable toxicity. No active CNS metastases (eligible if treated/stable). Patients with small bowel or appendiceal adenocarcinoma are eligible. Patients who were unable to receive bevacizumab in a prior line of therapy due to a contraindication will be eligible. Patients who have received adjuvant/neoadjuvant chemotherapy and had recurrence during or within 6 months of completion can count the adjuvant/neoadjuvant therapy as 1 of the maximum of 2 required prior chemotherapy regimens. <p>If bevacizumab is discontinued due to intolerance or contraindication, trifluridine-tipiracil can be continued at the discretion of the physician</p>				

Criteria Updates Continued...

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Lynparza (olaparib)	100mg Tab	02475200	DNP	E (SFC)	AZE
	150mg Tab	02475219	DNP	E (SFC)	AZE
Criteria	<p>In combination with abiraterone and prednisone for the first-line treatment of adult patients with deleterious or suspected deleterious germline and/or somatic BRCA-mutated metastatic castration-resistant prostate cancer (mCRPC) in whom chemotherapy is not clinically indicated.</p> <p>Clinical Notes:</p> <ul style="list-style-type: none"> • Patients should have a good performance status. • Treatment should continue until disease progression or unacceptable toxicity. • Eligible patients must have a confirmed germline and/or somatic BRCA1 or BRCA2 gene alteration prior to starting treatment. • Patients should not have received prior treatment with a poly - (ADP ribose) polymerase (PARP) inhibitor, or with androgen-receptor-axis-targeted (ARAT) therapy (e.g., apalutamide, darolutamide, enzalutamide). • Patients should not have received prior treatment with abiraterone, or are within 4 months of initiating abiraterone in the mCRPC setting with no disease progression. 				

The following new indications and strength have been added to existing criteria, effective **September 1, 2024**.

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Rinvoq (upadacitinib)	15mg Tab	02495155	DNP	E (SF)	ABV
	30mg Tab	02520893	DNP	E (SF)	ABV
	45mg Tab	02539721	DNP	E (SF)	ABV
Criteria	<p>Crohn Disease</p> <ul style="list-style-type: none"> • For the treatment of patients with moderately to severely active Crohn's disease who are refractory to, intolerant or have contraindications to corticosteroids and other immunosuppressive therapy. <p>Clinical Notes:</p> <ul style="list-style-type: none"> • Refractory is defined as lack of effect at the recommended doses and for duration of treatments specified above. • Intolerant is defined as demonstrating serious adverse effects to treatments. The nature of intolerance(s) must be clearly documented. <p>Claim Notes:</p> <ul style="list-style-type: none"> • Must be prescribed by a gastroenterologist or physician with a specialty in gastroenterology. • Combined use with other biologic drugs or janus kinase (JAK) inhibitors will not be reimbursed. 				

Criteria Updates Continued...

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Rinvoq (upadacitinib)	15mg Tab	02495155	DNP	E (SF)	ABV
	30mg Tab	02520893	DNP	E (SF)	ABV
	45mg Tab	02539721	DNP	E (SF)	ABV
Criteria	<ul style="list-style-type: none"> Initial reimbursement will be for an induction dose of 45mg once daily, with a clinical response to be assessed prior to week 12. Subsequent reimbursement for maintenance dosing will be for a maximum dose of up to 30mg once daily. Initial Approval: 12 weeks Renewal Approval: 1 year <p>Ulcerative Colitis</p> <ul style="list-style-type: none"> For the treatment of patients with moderately to severely active ulcerative colitis who have a partial Mayo score > 4, and a rectal bleeding subscore ≥ 2 and are: <ul style="list-style-type: none"> refractory or intolerant to conventional therapy (i.e. 5-ASA for a minimum of 4 weeks, and prednisone ≥ 40mg daily for two weeks or IV equivalent for one week); OR corticosteroid dependent (i.e. cannot be tapered from corticosteroids without disease recurrence; or have relapsed within three months of stopping corticosteroids; or require two or more courses of corticosteroids within one year.) Renewal requests must include information demonstrating the beneficial effects of the treatment, specifically: <ul style="list-style-type: none"> a decrease in the partial Mayo score ≥ 2 from baseline, AND a decrease in the rectal bleeding subscore ≥ 1. <p>Clinical Notes:</p> <ul style="list-style-type: none"> Refractory is defined as lack of effect at the recommended doses and for duration of treatments specified above. Intolerant is defined as demonstrating serious adverse effects or contraindications to treatments as defined in product monographs. The nature of intolerance(s) must be clearly documented. Patients with severe disease do not require a trial of 5-ASA. <p>Claim Notes:</p> <ul style="list-style-type: none"> Must be prescribed by a gastroenterologist or physician with a specialty in gastroenterology. Combined use with biologic drugs or other JAK inhibitors will not be reimbursed. Initial Approval: 8 weeks at a maximum dose of 45mg once daily Renewal Approval: 1 year at a maximum dose of 30mg once daily. 				

Criteria Updates Continued...

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Rinvoq (upadacitinib)	15mg Tab	02495155	DNP	E (SF)	ABV
	30mg Tab	02520893	DNP	E (SF)	ABV
	45mg Tab	02539721	DNP	E (SF)	ABV
Criteria	<p>Ankylosing Spondylitis</p> <ul style="list-style-type: none"> For treatment of patients with moderate to severe ankylosing spondylitis (Bath AS Disease Activity Index (BASDAI) score ≥ 4 on 10 point scale) who are refractory to, intolerant or have contraindications to a biologic disease-modifying antirheumatic drug (bDMARD). <p>Renewal Criteria:</p> <ul style="list-style-type: none"> A decrease of at least 2 points on the BASDAI scale, compared with the pre-treatment score; OR Patient and expert opinion of an adequate clinical response as indicated by a significant functional improvement (measured by outcomes such as HAQ or "ability to return to work"). <p>Clinical Notes:</p> <ul style="list-style-type: none"> Refractory is defined as lack of effect at the recommended doses and for duration of treatments specified above. Intolerant is defined as demonstrating serious adverse effects to treatments. The nature of intolerance(s) must be clearly documented. <p>Claim Notes:</p> <ul style="list-style-type: none"> Must be prescribed by a rheumatologist or prescriber with a specialty in rheumatology. Combined use with biologic drugs or other JAK inhibitors will not be reimbursed. Approvals will be for a maximum of 15 mg daily. Initial Approval: 6 months Renewal Approval Period: 1 year. 				

Change in Benefit Status

Effective **September 1, 2024**, the following products will move to full benefit and no longer require exception status approval.

PRODUCT	STRENGTH	DIN	PRESCRIBER	BENEFIT STATUS	MFR
Almotriptan	12.5mg Tab	Various	DNP	SF	VAR